Design Standard
For
Municipal Wastewater Treatment Plants

Second Edition

Japan Sewage Works Association



Preface

The standard issued by Japan Sewage Works Association (JSWA) is the basis for
planning and designing of publicly owned municipal wastewater facilities in Japan.
The first edition was issued in 1964, and then revised five times, in 1972, 1984, 1994,
2001, and 2009 respectively.

The standard has been edited by the experienced engineers mainly from major cities.

It is the basis for procurement specification although details are decided by each.

Upon the international request from developed and developing countries, JSWA issued
the first English version of the standard in 2012.
[...]
—emee 1OQUITY

(T
ik

UONBULION ) k;

I
"

D Jamorg % dumngun)

IOMAS
juanpjuy

—

ki

UONBIUAWIPaS
Arepuooag

L)L
y w. Y

4

10)0B3Yy _|

Jomag |
[repno |

|
|

ARARAAN

TTT

2 O 00 0 o

i

NS \i

W2
»w\\?) S F P
. T IS A R

IOATY

rTI I




BMEYRITYS 38 JLMM JO S[Jo1d dNMeIpAH %1 oSy

Jouayory) e8njuud)) ¢ a3pn|S A1epuodag a
Jouayory Ajiaein) * 93pn[S ATewf ofpnig pauoyoryy
SuruayaryJ, areredag
JouyoIy [,
$SAIJ L] I[og [eSnjuua)
Ssal
— ] e
yue,
pig Sutpuey 23pnjg Jouaydry [, Knaeiny %
3
0 ® |0
2 g 3 |3
[9AQT pag 1ATY pauue|d g | 2 =
@ = e |o
TOULSTEEWAT & |2
10M3G [[eJIN0 \ N 005 GIET
— [ it
A :
= a3pn[g Lrepuodeg
. a3png wnay M
=
il
d bkt d
0o el
: 1: \ al
0TI 0 ¥ ¥ T ___ m Legt
| Loeet” [ 00T BeEF" . N
> 00065+
Mg [eng PAS9CET
ST OB TEEF™ BT RITLT™ ITRIEF™ TSTUeF™ T
101089y UOTRIUAWIPAS Arewitig

UOIRULIO[YD) UOIBJUAWIPAS
A1epuodag

Joqurey)) Jamopg 2 dwng ‘1o



PRUGLIM M JO Ue[d 3noLBTeypaInITg

L

|

p/w9‘e | Anoede)
Yol UOTBPIX() | JuSwIeaI],
H Jeredog FETEN
“__ uonduosaq adKy,
f
mn b L L W|q||ﬂ|n|ﬂsl = L i L L
C® 0 ® O Ll
(0B O B
7 o AED
) Wi — st
/, i — _/ SN | “
N ol
-— B | |
e Bl __Mll ~7 g 1__.._ Juonpyut
_ -l 7 - NN S _mmm u
P = DYE L o ® L .
V= AN
li J//fﬂ:ozﬁ uonEpIXQ [0nU0) Mo — (HIH j = : |\ _F T
/ ; — B \WEE| St " _
I._‘ : 2 L~ T I
O ® O & O o
_ T rrhlmuluilL ¥ g _ll T
.R — T T T res : T — T il ll_ﬂ H

[ouuey)) AFeUIRI( «

o - v

L
x




00LLOE+A
00€'80€ +=A"IMH

vureAly 18 JIMM Jo o[joad ofmeapAH % %' T st

yue L,
Suipjoy Jouayory g,
a3pnig Ajiaein
m——————————————
00¥'G0€ + A19
00¥'90€ +A WLOE T4
]
I !
g
IR
w ¢ 0002IE+dl
000608 + .m i
L0IE + g "
: i DD
i a8pnS wimay

i
uIseq UONBIUAWIPAS [RUL]

uiseg 198JU0)) AULIO[Y)

007 @ 19Mmag (N0 /

duing 2 sequiey) 1D

oSy ¢

I 006°€0€ +

01’01 +

uIseg Yo UONEPIXO
0SL'80E +A Y
,.A - HERLR g .
" = =—
0STTIE+A - ) m = =
L& rar:
aoedg 009°€IE +
yoniy, 005
02801€ +
[0nuo) M|
TReTIE S 001°21€ +
0BE'TIE +
01gTIE + 0LsTe+
088°T1€ + 0ZLeIE +
wooy
AUIRIN
Suudlemaq

0P GOE + J18
37 006608 +A
= g 00¥'L0€ + TGN
| | wooy [onuo)
1aqurey) 1HD
G
WoZE+ AT
[onuo)
den)  oqe]
ho.)_ wooy
wooy .mﬁm
% [o1nu0)




2 Selection of treatment process

2.1 Selection of treatment process based on law

Selection shall be made from the list of sewerage law with due considerations in this
section.

Table 2.1.1 Treatment Process and Design Effluent Quality by Sewerage Law

above 10

%BOD mg/l% 10 or under 0 15

10 or i above 10 20 or

TN me/I under to 20 under

Design Effluent

0.5 or above 0.5 above 1.0 1.0 or above 1.0 1.0 or al:;oa/e 3.0 or 3.0 or

under to 1.0 to 3.0 under to 3.0 under ) under under
to 3.0

TP mg/!

Process Type
AS/ABF/SFBB
AS/ABF/SFBB+RSF
AS/ABF/SFBB+CO
AS/ABF/SFBB+CO+RSF (@) o
BN
BN+ORG
BN+RSF
BN+CO
BN+ORG+RSF ]
BN+ORG+CO
BN+CO+RSF
BN+ORG+CO+RSF ©] © o
BP
BP+RSF
BP+CO
BP+CO+RSF ©
BNP
BNP+ORG
BNP+RSF
BNP+CO | | ;
BNP+ORG+RSF © O
BNP+ORG+CO | | ;
BNP+CO+RSF { i :
BNP+ORG+CO+RSF ; ) © @) (O

o ©
O O

O ©

C©

o0 O ©

O O

OO0 ©
OCOO00000®

o © (0O
©c O PO O O

OCO0OO0O0000BOOOBIOOO O
OCOO0O00000OOO00OOOOOOOO0O0O®

O ©

cO0 O ©
cCO0 O ©
O ©

cO0 O ©
cO0 O O
OO0OO00000®
OCOO000000®

©: Recommended

O: Allowed

AS: Conventional Activated Sludge Process, Oxidation Ditch, Extended Aeration, Sequence Batch Reactor, Pure Oxygen
ABF: Aerobic Biological Filtratiton Process with Plastic Media

SFBB: Submerged Fixed Bed Biofilm Process

RSF: Rapid Sand Filtration

CO: Addition of Coagulant

BN: Biological Nitrogen Removal Activated Sludge Process

ORG: Addition of Organics for enhancing denitrofication

BP: Biological Phosphorus Removal Activated Sludge Process

BNP: Biological Nitrogen & Phosphorus Removal Activated Sludge Process

Inflow rate and influent quality shall be designed by totaling future wastewater
generation from domestic, commercial, industrial, and institutional sources with

addition of inflow and infiltration.

In case of expansion and rehabilitation of the existing WWTPs, record of actual inflow
rate and influent quality shall be referenced to correct the initial design values.
Hourly and seasonal variation in pollutants load shall be compared to the neighboring
similar municipalities. If extreme variation is expected by specific customers such as
factories, schools, nursing homes, and hotels, special survey shall be made for the

operation of the customers.



When a wastewater reuse and reclamation project is planned, process selection shall be

made to meet the requirements of quality and quantity of the project.

Selection of wastewater treatment shall be made considering the sludge treatment.
Sidestream return from sludge treatment may influence water treatment. Selection of

sludge treatment process depends on how sludge is finally disposed or recycled.

Site characteristics shall be referred for the selection of treatment type. They include
shape, slope & geology. In case of expansion and rehabilitation, existing plant layout and

actual use of site shall be taken into consideration.

Environmental factors of site shall be considered for the selection of treatment process.
They include weather condition; temperature, rainfall, snow, location; industrial,
preservation area, whether or not of designation of land use, local industry; especially
tourism, law restrictions on noise, vibration, odor, nature preservation, and how utility

can finally dispose of screenings, grit, and waste sludge.

Locally available resource for operation and maintenance shall be considered. Number of
maintenance points and frequency of inspection and repairs, operation easiness/difficulty
shall be referred.

Economics shall be calculated. Cost for construction and O&M shall be evaluated on life

cycle basis in reference to useful life.

2.2 Selection of advanced treatment

When advanced treatment is designed for nitrogen, phosphorus and BOD removal,
selection of the process shall be made in accordance with sewerage law.

When advanced treatment is designed for other parameters, target quality shall be set

for the concerned parameters and necessary process shall be selected.



3 Dry weather flow equalization

3.1 Selection of in-line/on-line

Flow equalization is used to increase efficiency of treatment by accommodating wide
variations in flow rates and organic mass loadings.

Selection of either in-line or side-line equalization shall be made based on economy and

EQ —@—I FM b= PsS RC FS >

effectiveness.

—1 GR

_®__
—3| Gr —-@— PS EQ ——@ rI_F-l\i.: RC FS >
_H—

Legend
GR: Grit Removal
P: Pump
PS: Primary Sedimentation
EQ:Equalization
FM: Flow Meter
RC: Reactor
FS: Final Settling
OS: Overflow Structure

Figure 3.1.1 Schematic Flow Diagram of Equalization Facilities: in line and side-line

3.2 Equalization capacity

The capacity shall be decided to store the excess wastewater over design flow to the
downstream process. It is advisable to have equalization when peak flow exceeds 1.5
times of daily average flow and when biological nutrient removal process is used. When

sequencing batch reactor or biofilter system, equalization basin shall be used.

-10 -



Volume into
Equalization Basin

/ Equalized Flow .
Daily Average
1.5Q b——— ——— 55 ——— — — -/

Influent

Flow

Hours

Figure 3.2.1 Necessary Capacity
3.3 Shape and number of basin
The shape of equalization basin shall be rectangular or square. The number of basins

shall be two or more for cleanings, inspection, and repair.

A

Inflow Gate /_—‘ Diffuser Inflow Gate
——
= - oo oo
E
P o
s]
\_Air Pipe
- blower
a} o
| Air Pipe
=} o
h 8
-
D o
< o
[s]
Do 0
| ..
J Tn—
>
Underground Above ground
Plan
Air Pipe Diffuser
v T v T T s s T ey
/
— 1 i T H'_'—H I_H —‘U —"u'— D
Return Pipe ——— , | 1 B i T __l: 1 &—
o
. g Inflow Gate

A-A Section Inflow Channel

Figure 3.3.1 Equalization Tank at Kobe WWTP

-11 -



3.4 Structure

The structural material of equalization basin shall be reinforced concrete with water
tightness. The structure shall be heavy enough for groundwater pressure not to float it.
Top of the basin shall be covered to control odor. Basins and connecting channels shall
resist chemical attack. In case of side line equalization, sum pump should be installed to

make the basin dry as remaining wastewater becomes corrosive.

3.5 Mixing

Mixer shall be installed in equalization basin to blend the contents of tanks and prevent
deposition of solids in the basin. The necessity of aerators shall be checked to prevent
wastewater from becoming septic. Mixing method shall be decided to mix the content at
low water level. In case mixing is insufficient to prevent deposition of solids, mechanical

collector shall be installed.

3.6 Outflow
Wastewater from equalization shall be returned to grit chamber by gravity or to the first
clarifier/reactor tanks by pumps. In case of the pump use, flow meter and control device

of pump shall be installed.

4 Sedimentation

Primary sedimentation

4.1 Shape and Number of basin

The shape shall be either, rectangular, square or circular.

For rectangular basin, influent is fed in parallel to the length. For square and circular

basin, influent is center-fed for flowing in radial.

The ratio of length to width for rectangular basin shall be over 3.

The width of rectangular basin shall be decided considering installation of chain and
flights collector.

The ratio of diameter to depth for circular basin shall be from 6 to 12.

The number of basins shall be two or more for cleaning, repair and rehabilitation.
4.2 Structure

The structural material shall be reinforced concrete with water tightness. The structure

shall be heavy enough for groundwater pressure not to float it.

-12 -



To remove the sludge from the basin, mechanical collector shall be installed to prevent it

from becoming septic.

Bottom slope of basin shall be between 5 and 10 to 100 for circular and square type.
Bottom slope of basin shall be between 1 and 2 to 100 for rectangular type.
The slope of sludge hopper shall be 60 degrees or over.

The necessity for the cover of inflow and outflow channels and basins shall be considered

to control odor. When they are covered, corrosion control shall be made.

The necessity of bypass channel to reactor shall be considered for low load problem at the
initial stage of commencement of treatment service. In this case, necessity of screenings

shall be considered.
4.3 Design criteria for overflow rates (surface loading rates)
Overflow rates shall be from 35 to 70m3/m2/day for separate sewer system and be from 25

to 50m3/m?2/day for combined system at maximum daily flow.

Table 4.3.1 Typical Removal Rate at Primary Sedimentation Tank

BOD SS COD
30-50% 40-60%  30-50%

4.4 Depth
Depth shall be defined as the distance of water surface and the shallowest part of the
basin. The depth shall be 2.5 to 4.0 m.

Table 4.4.1 Design Detention Time on Conventional Activated Sludge Process

as Reference

Separate Sewer Combined Sewer
Design Flow Type Daily Maximum Daily Maximum Wet Weather
Detention Time, hr 1.5 3.0 0.5 or over

4.5 Extra depth
Extra depth of primary sedimentation tank shall be around 50 cm.
If it 1s too big, construction work gets uneconomical and maintenance work is disturbed

If it 1s too small, overflow may take place.

-13-



4.6 Inlet conditions

For rectangular basins with weir inlet, porous baffle shall be installed.

For rectangular basins with the other inlets, porous baffle and baffle plates shall be
installed.

For circular and square basins, baffle plates shall be installed surrounding inlet part.

Baffle Plate

Influent Gate Drive Unit
Porous Baffle ¢
&

Figure 4.6.1 Inlet Structure

¢ 100~150VU Pipe

i
b+ 47
y & A |

94

Figure 4.6.3 Baffle Plate

-14 -



4.7 Scum Collection

Primary clarifier shall have scum collection system.

Drive

.

AN

Scum Trough

Jll
|

Drive

E i
Figure 4.7.2 Power free Scum Collection

Scum Trough Arm

Figure 4.7.1 Scum Collection System, Plan & Sections

4.8 Outlet conditions
Outlet structure shall be weir. Weir rates shall be around 250ms3/m/day. Top shape of

weilr shall be notched.

FRP Plate, t=4mm

Anchor,SUS 304

/1

FRP Plate
Mortar,t>30mm

Slot Slot

Washer,SUS 304, ® 50

Seal, Resin

Figure 4.8.1 Weir

- 15 -



4.9 Sludge collection

For rectangular tanks, chain and flights system is advised.

The material of chain was cast iron but is being replaced by plastics and stainless steel
For circular and square tanks, rotating arm collector shall be used.

The speed of chain and flights shall be 0.3 to 1.2 m/min.

The speed of rotation arm shall be 1 to 3 times per hour when axis and drive is centered.

The speed of rotation arm shall be 3m/hr or less when drive is outside.

Guide Shoe

Rail

N [4 ). Y
" RSEERDSI, y

e
B i = Flight Direction

Figure 4.9.1 Flight and Chain Sludge Collection, Diagram

.

i

Figure 4.9.2 Flight and Chain Sludge Collection, Figure

-16 -



BWEBYOYOX 7 UOTIS[[0)) 03pN[S UTey) pue Y31 £'6'% oIn3L

oA Al LA ey ST,
10100y LT e i g g T T el j
oyjopu] | | Rl (e o i
4 . 3 Fn — o 3
R 2 4
QALI(] UONII[[0)) WNOG
QALI(] UONIA[[OD) WIS DAL UOHII[[0)) IFPN[S o1en) 101U
V-V uonoag
M.

0D 23pn[S
r—
|
%

ey i

DR W%

hird
WI—'

10399]

w2
—
[ =
o
e &
88
) '
5 |
£ L
O
e R =.
N e < vl
m o £
K ‘N\ (7]
a
3 A
¥ =R
g [ ma— =
g

=17 -



UBUOAP 18 UOTIIS[[0) 93pNn[S urey) pue Y3 ¢'6'y oIndig

adig
adig yuanpjug Aeld [eMBIPYIIA
; wry
adig wnog _ _ _ _ _ _ _ uoro[[0)
a3pn[s
112\ Juanpjuyp
oM
Sged
y3noiy, wnog uonoas el
uLry
uomnd[[0) WNIS
N
adiq juenyyuy
ULy
uond[[o
ysnouij, o L__._ onm

wnog —,—

o ,

# \\\\.\\
adiq wnog N

L/

uond[[0)

a3pn|s \. \
%
[I9A uan[Ie

odig yuonpyg” |
ueld

Tyseyo4o], Y& uonde[[op o8pn{g urey) pue 1YSM 36"y oInILd

adig

SIQuI0)) 10 Aqeld , [EMBIPYIIAA

[ouueryD [euuey) Judnfuy
N
uondasS
S ey e e i ey
N o
3
N
Inn arwid
i

" , “ :ocuuzow
ot owni/m |
IR { \

L '

| e G sowoy /i

_ | 5 X 10§ !

| v 4
_ “ " X N <
|
g L) Kemyep : Al

S G p—
ue[d

-18 -



4.10 Sludge withdrawal

The use of pumps is recommended.

The number of pumps shall be two or more.

The sludge withdrawal line shall be at least 150 mm in diameter.

In case of clogging, inspection port and jetting port shall be installed.

Final sedimentation
4.11 Shape and Number of basin
See 4.1.

4.12 Structure
The structural material shall be reinforced concrete with water tightness. The structure

shall be heavy enough for groundwater pressure not to float it

To remove the sludge from the basin, mechanical collector shall be installed to prevent it

from becoming septic.
Bottom slope of basin shall be between 5 and 10 to 100 for circular and square type.
Bottom slope of basin shall be between 1 and 2 to 100 for rectangular type.

The slope of sludge hopper shall be 60 degrees or over.

4.13 Design criteria for overflow rates (surface loading rates)

Overflow rates shall be from 20 to 30m3/m2/day at maximum daily flow.

4.14 Depth
See 4.4.

4.15 Extra depth
See 4.5.

4.16 Inlet conditions
See 4.6

4,17 Scum Collection
See 4.7.

-19-



4.18 Outlet conditions

Outlet structure shall be weir.

Weir rates shall be around 150m3/m/day.

The necessity of anti algae growth shall be considered.

Attaching cupper or stainless board is advised.

4.19 Sludge collection

For rectangular tanks, chain and flights system is advised.

The material of chain was cast iron but is being replaced by plastics and stainless steel.
For circular and square tanks, rotating arm collector shall be used.

The speed of chain and flights shall be around 0.3.

The speed of end of rotation arm shall be 2.5 m/min.

4.20 Sludge withdrawal

The pumps shall be used.

The number of pumps shall be two or more.

The sludge withdrawal line shall be at least 150 mm in diameter.

In case of clogging, inspection port and jetting port shall be installed.

Figure 4.20.1 Withdrawal by Pump

-20 -



Stacked sedimentation

4.21 Stacked sedimentation

Basin shape shall be rectangular with parallel flow to the length.
Influent shall be distributed in equal amount for each tray.
Effluent structure shall be either weir or porous pipe.

Clog prevention measure shall be taken for sludge withdrawal line.